The Garver Team provides you national
expertise with local service and
commitment

WEBB COUNTY

Statement of Qualifications

R10 BRAVO WASTEWATER TREATMENT PLANT
REHABILITATION DESIGN PROJECT
RFEQ # 2017-004 | November 16, 2017

COPY



Ie Contentg

COVER LETTER teiuiiiieeiirtiiriiriitacacuceesssasnrseresarsesssasssassssacrsossanannes 1
REQUIRED FORMS....iiiiiiiiiiiiiiiiiriniiiiintiersirsssrnenssrsncasansnanss 2
PUBIIC NOTICE. it PO 2
Proposer Information ......cccoooiiiiiii e 3
RS (=] A [ =L T PP 4
Conflict of Interest FOrm .o 5
Certification regarding Debarment (Form H2048).................. 6
Certification regarding Federal Lobbying (H2049).................. 8
Proof of No Delinquent Tax Owed to Webb County .............. 10
[...]
TASK 7: CONCEPTUAL WORKSHOP
@ Garver will conduct & webinar based Conceptual
Workshop with Webb County to present the
results of the alternative evaluation and establish
the approach and expectations for design and
implementation of the project. Webb County comments
will be documented and incorporated into the draft
Technical Memorandum,

Garver preparead
environmenial clearance
documents for a
Categoricai Exclusion {CE)
from the TWDB. Garver
prepared an Engineering
Report that identified
innovative technology to
be implemented as well
as repurposing existing
infrastructure at Sulphur
Springs to reduce the overall
capital cost of the project.

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project



APPLICABLE EXPERIENCE




pplicable Experienc

TRINITY RIVER AUTHORITY OF TEXAS
Dallas, Texas

Garver provided master planning and modeling on the
162 MGD Central Regional Wastewater System (CRWS)
facility. This project included a complete hydraulic and
process model utilizing SIMBA.

ihe Garver Team evaluated process changes to meet
the future needs. These evaluations included analyzing
peracetic acid and low pressure UV for alternative
disinfection, evaluating the potential for reuse of

the effluent, evaluating harvesting and recovery of
phosphorus through the biosolids side stream. and post
aerobic digestion for nitrogen removal.

One of the biggest challenges CRWS was having was
the continued failure of the 275 long chain, flight and
clarifiers. Garver evaluated multiple renabilitation
optiens including replacement with circular, high

rate clarifiers, goulds style, circuiar within rectangular
basins, filters, and multiple mechanisms replacements.
The project also included piloting Aqua Disk filters

for multiple applications and a CIP plan for continued
replacemnent of the existing tertiary sand filters.

Garver conducted a condition assessment of the major
components of the facility. This condition assessment
looked for critical condition items and eqguipment. Site
assessments were performed by electrical, structural,
and process engineers. The identified improvements
were reviewed with TRA to record and update any
recommended changes. Once improvements have
been identified Garver will calculate the projected

end of useful life and develop a priority ranking list for
necessary improvements, Also as a part of this project
Garver is converting and updating TRA's Vulnerability
Self-Assessment Tool (VSAT).

CRWS WWTP 2015 MASTER PLAN

“Rusty Tate, PE . -~
: "(PfGJ'.e’.:C'_‘-t::Ehgi”éewr)
“* Jonathan White, PE-
.~ (Electrical Engineer) - -
'+ KippMartin; PE, SE~
7 (Structural. Engineer) -
. SoniaZamarripa, EIT
i (Project Enginiger)
» - Michael Graves - -

v -~ (Operations -
- .PhD PE(Hydraulic- - " Specialisty
“Modeler) © . Greg Swobads, PE

Jeff Sober, PE (Project - = (QAQQ) -~

* . EmniéeFlores, CFM
- TS - (Civil Designer) "
SUBCONSULTANTS UsED -
Per underutilized business participation

r_eciuiireme_nts, _Schonsultant_s were used.

Webh County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project 16



WWTP IMPROVEMENTS & CONDITION ASSESSMENT

CITY OF KILGORE
Kilgore, Texas

Garver is providing professional angineering services

for the implementation of planned improvements at the
Kiigore Wastewater Treatment Plant (WWTP). The project
is necessary to replace eguipment due to condition

and provide peak flow capacity. Detailed design for
improvement to Kilgere's WWTP improvements include
rehabilitation of a primary clarifier, trickling filter, bio-
oxidation tower and aeration piping.

Garver conducted site assessments for all components
of the wastewater treatment plant. The project began
with an inventory of all components, and establishment
ofan asset hierarchy and tagging system. Each
component was then assessed in the field by process,
structural, and electrical teams. The findings were
recorded into Garver's standard facility assessment
forms. Following the field assessments, Garver ACIEEH TG
implemented the findings into the WERF SIMPLE tool, D BIEY FIIEE END,PE -+ Jenathan
and assigned rankings based on consequence of failure SS:ED } E
and condition of the processes. Once scored, the assets
were then ranked based cn their overall condition score.
Lastiy, Garver is developing full replacement opinion of
probable construction costs (CPCCs) for all high-scoring
assets.

Webb County Rio Bravo Wastewater Treatmant Plant Rehabilitation Design Project 17



.......

CITY OF LONGVIEW
Longview, Texas

Garver provided design phase services for solids
improvements at the Grace Creek WWTP, including
upgrades to WAS and primary sludge pumping,
maceration improvements, removal of two existing
gravity thickeners from service and replacing them with
mechanical thickeners, and a life-cycle cost evaluation of
mechanical thickening technologies including gravity belt
thickeners, rotary drum thickeners, screw thickeners,
and centrifuges. Garver created a priority list for
improvements based on condition and found innovative
solutions to use existing building mechanical.

Much of the Plant’s effiient is re-used at a loca! electrical
plant for cooling water. A separate effluent pump station
and purple pipe network serves this reuse water. We
included a process model in our solids improvements to
verify that changes in the process would not adversely
affect the liquids stream or the reuse. Garver identified
potential changes in the solids sidestream to confirm
that reuse regulations would still be met,

Other improvements included replacement of gas safety
equipment; replacing pumps, valves, and hot water
pipelines; and building mechanical. Garver updated
existing anaerobic digesters with hydraulic mixing and
pumped-heat exchangers from the current gas injection
mixing/heating. One of the secondary digesters was
converted to a primary to provide 50 percent more
digestion volume. We also evaluated high-strength
waste co-digestion of grease trap waste to improve gas
preducticn for the co-gen unit. Garver replaced boiler
piping, gas safety equipment, and automation.

GRACE CREEK WWTP SOLIDS IMPROVEMENTS

Apniicable Experience

21.5 MGD

o RustyTate, PE - 0
“+(Project Engineer) " - -
-+ Scott Zotti; PE (Lead.

" Electrical Engineery

" Jonathan White, PE.
‘(Electiical Engineer) -
-Kipp Martin; PE, SE"
(Structural Engineer) .

—

Webb County Rio Bravo Wastawater Treatment Plant Rehabilitation Design Project 18



TRINITY RIVER AUTHORITY OF TEXAS
Ferris, Texas

Garver provided engineering services to address
immediate plant rehabilitation and major maintenance
needs at TRA's Ten Mile Creek Regional Wastewater
System. The overall project included development of a
preliminary design report, final design, and construction
advertisement services for improvements to replace
pumps and valves at Raw Wastewater Pump Station
Ng. 2 to abtain a firm pumping capacity of 60 MGD;
decommission Raw Wastewater Pump Station No.

1, replace pumgps, valves and piping within Return
Activated Sludge Pump Staticn No. 2; perform civil and
structural repairs to alleviate groundwater infiltration
of digester building; increase pumping capacity; repair,
relocate and extend the plant water piping system

to maintain adequate pressures for plant operation;
replace plant drain valves at primary and final clarifiers,
aeration basins and thickeners; and repair leaks at
Chlorine Contact Basin No. 5.

Twao key project elements included hydraulic modeling.
Garver reviewed the existing plant water model|,
including capacities of existing reclaimed water pumps,
sizing and routing of existing lines and demands of
existing processes to assure that improvements to

the plant water loop were optimized. Design focused
on minimizing losses in the piping system in order to
maintain pressure at critical applications, including
providing additicnal pressure to the dewatering facility.
Suggested routing was carefully examined to minimize
conflicts with roads and existing utilities. By conducting
this modeling it was determined that a previously
recommended pressure tank would not be required,
reducing capital cost of the project while achieving
facility goals.

'susconsu TANTS USED SN
Per: underutlltzed business partlapation C -

Applicable Experience

: RustyTate PE _
. {Process Assessment)
"+ jonathan White,PE ..
- (Electrical Engir eer)
+ - Kipp Martin, PE.SE
- (Struetural Engineer)
- “Ernie Flores; CFM . -
: "_,_(C|v1l Demgner)' :

reqUIrements, subconsultants were used

Wehb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Preoject 19



WWTP IMPROVEMENTS

CITY OF CELINA
Celina, Texas

Garver is responsible for developing contract
documents for the modification and refurbishment

of existing facilities as well as the construction of new
facilities to meet the targeted capacity and treatment
criteria for baseline improvements to the existing
WWTP. The improvements are necessary to achieve
compliance with regulatory requirements of the existing
NPDES permit. The planned improvements will expand
the WWTP to 0.75 MGD, while incorperating design
elements for a future expansion to 0.95 MGD.

Improvements included rehabilitation of existing fine
screening and configuration of headworks for future
fine screen, integration of future grit removal facdilities,
upgrades to the interconnecting piping between the
proposed headworks, the existing influent pump staticn
and existing flow equalization basin, upgrade of the
existing influent pump station, conversion of axisting
sequencing batch reactors to activated sludge aeration
basins while integrating with additional aeration basin
volume, new fine buboble diffusion aeration system with
controls in alt aeration basins, new air distribution piping
from blower facility to aeration basins, new blower
facility and RAS/WAS pumping facility, upgrades to
disinfection facilities (chlorinaticn/dechlorination) and
chlorine contact basins, upgrades to plant water system
including plant water pumping and distribution, new
electrical service design with new plant wide electrical
distribution systems for the new or renovated treatment
units, SCADA system upgrades and improvements

for additional monitoring associated with the new
treatment units, anc demolition of existing facilities as
necessary for new improvements.

v Rusty Tate, PE- -
.- (Project Engineery
+Scott Zotti, PE (Lead .
© . Electrical Englneer)
fjonathan White, PE -
~(Electrical Englneer)
:. " Kipp Martin, PE, SE
i(StructuraI Englneer)
1Greg Swoboda PE

. QAQQ)

Webb County Rio Brave Wastewater Treatment Plant Rehabilitation Design Project 20



Applicable Experience

KINGS CREEK WWTP EXPANSION

CITY OF TERRELL
Terrell Texas

Garver evaluated four alternatives to address the

scope of refurbishment, replacement, and additional
treatment capacity. The alternatives were conceived

for their ability to reliably meet the present treatment
reguirements for the permitted flow of 4.5 MGD and

to address the requirements for the 20-year planning
period. This includes the ability to meet existing effluent
permit requirements far BOD, TSS, and Ammonia
removal. These alternatives are:

Provide Trickling Filter Plant Expansion
Construct Parallel Activated Sludge Train
Construct Nitrification Basins

Existing Facility Optimization

el e e

All alternatives share an extensive list of baseline
imgrovements that affect a majority of the existing
facilities. The recommended alternative is a joining of

Rusty Tate, PE
- '_“(PrOJect Englneer)

Alternative 4 with its chemical enhancement package - Michael Wat, 5',-'7F.JhD - Scott Zotti, PE(Lead -
with Alternative 2 with a recommended treatment : '_'PE (Dls;nfectlon & o T Electncal Englneer)
train using activated siudge that will operate in parallel ' ) '-Reuse Technman) I -_;jonathan White PE

with the existing 2 Stage Trickling Filter treatment.

This achieves additional biological treatment capacity
through the trickling filter system by enhancing primary
treatment effectiveness thus providing for more flow to
be directed to the trickling filters. A complement of new SUBCONSU_LTANTS USED
facilities add chemical handling, rapid mix/flocculation None ;. »o ol i
facilities, added primary clarifier, new aeration basins, :

added blower capacity, a new secondary clarifiers in

addition to capacity increases for influent pumping,

flow equalization, and disinfection. Capital availability

reguired a multi-phase approach with initial Phase 1

improvements addressing crucial rehabilitation issues

and Phase 2 and Phase 3 improvements delivering the

remaining capital expansions.

(Electrical Engtneer)
-":."K|pp Martin,-PE, SE-
(Structural Englneer)

Webb County Rio Brave Wastewater Treatment Plant Rehabilitation Design Project 21



WWTP IMPROVEMENTS

CITY OF SULPHUR SPRINGS
Sulphur Springs, Texas

Garver completed design phase services and is
currently administering construction management
and observation for WWTP capital improvements, The
improvernents generally include the following:

New primary clarifier flow splitter structure
Upgrade and expansion of the activated siudge
system

New fine bubble diffusion aeration System

New primary effluent and mixed liquor piping

New secondary clarifiers with MLSS splitter structure
SCADA system upgrades

New blower facility

New electrical building

New electrical service design with a new plant wide
electricai distribution systems

New secondary pumping facility

Rerouting of primary sludge and WAS to axisting
gravity thickeners

New standby power generator

Garver prepared all environmental clearance
documents to obtain a Categorical Exclusion (CE)

from the TWDB8. In addition, Garver prepared a TCEQ
approved Engineering Report that identified innovative
technoiogy to be implemented as well as repurposing
existing infrastructure at Suiphur Springs to reduce the
overall capital cost of the project.

Garver provided funding assistance, environmental
services, and conceptual and final design for the WWTP
improvements at Sulphur Springs WWTP. Garver Js
currently providing full time on-sjte representation and
observation for this three year construction project,

“lectrical Engineer)
Jonathan White, PE .~ -
(Electrical Engineer) -

Kipp Martin, PE,SE -
(Structural Engineer) - _

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project 22



Applicable Experience

HISTORY OF STAYING WITHIN BUDGET HISTORY OF MEETING DEADLINES

Garver has successfully completed 85 water and Garver has an outstanding reputation for attention
wastewater projects over the past five years, including to performance schedules and budgets. Qur record
water and sewer line, storage tank, pump station, of successfully completing projects on time is due to
wastewater treatment plant and water treatment plant realistic project scheduling and our ability to foresee
projects. and mitigate obstacles during design and construction,

The majority of our work comes from repeat clients,
which attests to the guality of our product and its timely
completion within performance schedules.

The best evidence for Garver's ability to estimate costs
and bid within budget is past performance. For the
Water and Wastewater Construction Projects completed
in the last five years, our change orders totaled less than
1% percent. A brief outline of projects that demonstrate
our ability te meet our cost estimates is provided below.

Bl Final Contract Amount
B ~varded Bid Amount
] Total Engineer's Estima

r

L___E Projected Final
Contract Amount

Dollar amounts in $$ millions

17.50 17.30
Fayetteville Claremare Sulphur TRA TMCRWS Grace Creek
Wastewater WWTP Biological Springs WWTP Plant Rehab WWTP Solids
Improvements Nutrient Removal Improvements Improvements
Upgrade &
Expansion
Conceptual Design
Sulphur Springs WWTP Improvements 2014-2018 Siloam Springs WWTP 2007-2012
Fayetteville Wastewater Improvements 2013-2015 TMCRWS Plant Rehabilitation Improvements 2013-2016
Claremore WWTP Rehabilitation 2007-2011 Grace Creek WWTP Rehabilitation 2013-2016

Bl Completed ontime Il Completed early

Webb County Rio Brave Wastewater Treatment Plant Rehabilitation Design Project 23



QUALIFICATIONS & EXPERIENCE

E

PROPOSED TEAM
UALIFICATIONS & EXPERIENC




Proposed Team Qualifications & Experience

Proposed Team Qualifications & Experience

Garver provides comprehensive, in-house services to successfully implement and optimize your facilities.

ORGANIZATIONAL CHART The projects detailed in the previous section
As previously-stated, Garver is purpose-built for this demonstrated;
type of project, involving comprehensive wastewater v

The extensive teaming experience that our
proposed team members for Webb County's
project have had on previous successful projects,

treatment plant (WWTP) evaluation and improvements
recommendations. This section contains detailed
resumes for each of our proposed team members,

reinforcing individual qualifications and experience. Y' The expertise of our hydraulic and process
modelers, Evan Tromble, PhD, and Rusty Tate, PE.

Our Team wil! have the backing of a national company, v
allowing for workload balancing with wastewater

engineers and staff in our other offices to keep your v o
oroject on time and within budget. Garver's .abmty. to successfully execute
your project without the employment of

subconsultants or outside team members.

The benefits of having a dedicated Water
Technology Team (WTT).

QA/QC PROJECT MANAGER TECHNICAL ADVISOR
Steve jones, PhD, PE Richard Correa, PE, CFM John Cutright, PE

WATER TECHNOLOGY TEAM .. .
— Discipline Support Design

AShiey Pifer, PhD, PE | NITRIFICATION A E]ectricaL 4 Environmental
Instrumentation & Ryan Mountain, PWS
Steve Jones, PhD, PE | PHYSICAL SEPARATION Controls
) i Scott Zetti, PE 4 Construction
Michael Watts, PhD, PE | REUSE EXPERT Jonathan White, PE Administration
; Greg Swcboda, PE
Evan Tromble, PhD, PE | HYDRAULICS/MODELING 4 Structural
{ Kicp Martin, PE, SE 4 Civil/Process
| Design
; 4 Civil Ernestc Flores, CFM
WASTEWATER TREATMENT PROCESS | Sonia Zamarripa, EIT
DESIGN j‘ 4 Operations
Specialist
Jeff Sober, PE | LEAD PROCESS ENGINEER Michael Graves

Rusty Tate, PE | PROCESS MODELER

John Cutright, PE
Rohbert Warden, PE

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project

24



Proposed Team Qualifications & Experiance

Richard Correa, PE, CFM

PROJECT MANAGER

Richard Correa is a project manager with 11 years of experience in the water and
wastewater industry in South Texas and the Rio Grande Valley. Richard's expertise
lies in the planning, design, and management of a variety of civit engineering
projects including storage, transmission, distribution, and treatment of municipal
water systems; the collection and treatment of wastewater systems; stormwater
management; drainage; and brackish and seawater desalination. His project
experience includes hydrologic and hydraulic engineering, analysis, and design. He is
knowledgeable in a variety of computer programs, including EPANET, HEC-RAS, and
HEC-HMS,

® Webb County WTP Operation Services | Webb County, TX

Project engineer. The project included an evaluation of the water treatment
plants, recommendations, preliminary design, bid, and construction phase
services for plant repairs and augmentation of plant operations to make sure
operations were in compliance with all relevant regulations and could be
transferred back to the County.

? LMWD Work Order 2 WTP2 Sludge Drying Beds | Port Isabel, TX

Project manager. Responsible for overseeing professional engineering, surveying
and construction management services for the addition of two sludge drying beds
at Water Plant Ne. 2 in Laguna Vista, TX.

® LMWD WWTP improvements | Port Isabel, TX

Project manager. The project includes study phase services and value engineering
review of a direct potable reuse (DPR) study to verify and assess previously
evaluated process train options, consider alternatives, further develop opinions

of probably cost, assess the overall feasibility of DPR as an option for augmenting
the LMWSC public water supply portfolio, and make further recommendations.
Garver is assisting with the revision of permitting of concentrate discharge from its
WTP2 location to its Port Isabel WWTP and investigating low pressure membrane
alternatives (NF specifically) tc determine applicability in achieving DPR goals.
WWTPs.

® Gilpin Engineering Company Manadas Creek WWTP | Laredo, TX
Project engineer. The project involved a preliminary engineering study for the
Manadas Creek WWTP. The recommendations of this repaort are currently under
design. The project includes the construction of two 24-inch gravity sewer lings,
an odor contro! facifity, headworks with average rated flow of 9.5 MGD and 24.04
MGD peak flow, construction of two 130-foot diameter clarifiers for 24.04 MGD
2-hour peak flow rate capacity, installation of an ultraviolet disinfection system
with a peak flow capacity of 24.04 MGD, electrical service with a backup generator
and a control building, construction of an an-site lift station capable of an average
flow of 9.5 MGD and a peak flow of 24.04 MGD.

EDUCATION

Master of Engineering in
Civil Engineering

Bachelor of Science in
Civil Engineering

REGISTRATIONS
TXPE, #111343

TXCFM, #No. 2568-14N

AFFILIATIONS
Water Environment
Federation {WEF)

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Praject

25



Proposed Team Qualifications & Experience

Steve Jones, PhD, PE

QA/QC & WATER TECHNOLOGY TEAM (PHYSICAL SEPARATION)

Dr. Steve Jones has 33 years of experience in water resource development and
the design and implementation of water and wastewater utilities infrastructure. He
serves gs a senior project manager on Garver's Water Team and provides process
design quality control on projects involving conventional and advanced water

and wastewater treatment facilities, including chemical, physical, and biological
systems. He specializes in the piloting, evaluation, modeling, design, constructicn,
and startup of water and wastewater treatment processes including oxidation,
softening, coagulation/flocculation, filtration, absorption, membrane separation,
biological nutrient removal, disinfection, solids thickening, digestion, and
dewatering, He aiso has expertise in the study and development of surface and
groundwater resources, water distribution and wastewater collection network
piping, pumping, conveyance, and storage facilities. Steve has managed over 56
expansion and rehabilitation projects at plants ranging frem .5 to 380 MGD.

TRA CRWS 2015 Master Plan | Dallas, TX

Principal in charge for this project that includes master planning and modeling of
TRA's 162 MGD CRWS Plant. The models will be used to predict changes necessary
at the facility to meet the following potential project drivers: condition, regulatory,
operations benefit, energy efficiency, capacity, and others. The project also
includes evaluation of converting the existing primary clarifiers into dual clarifiers
or dircular clarifiers, conducting condition assessments, evaluating on site physical
security, and evaluating space management on site.

Grace Creek WWTP AS/Tertiary Treatment | Longview, TX
Senior process consultant and QA/QC.

Claremore WWTP Improvements | Claremora, OK

Senicr project manager responsible for preliminary engineering, design,
construction support, and operaticns startup assistance to expand the City of
Claremore's Wastewater Treatment Plant. Included evaluation and upgrade to
expand the plant capacity from 2.2 MGD to 3.5 MGD.

Norman WWTP Phase !l Improvements | Norman, 0K

Principal in charge responsible for WWTP improvements for the City of Norman.
This project will expand the plant capacity from 12 MGD to 17 MGD and include
upgrades and expansion to both liquid and solids trains as well as a new filtration
process, new disinfection process, and new reuse infrastructure.

Fort Sill WWTP UV Disinfection | Fort Sill, OK

Principal in charge responsible for all engineering services required for
implementation of a new 4.3 MGD UV disinfection process to replace a
chlorination/de-chlorination process.

EDUCATION
PhD in Civil & Chemical
Engineering

Master of Science in Civil
Engineering

Bachelor of Science in
Civil Engineering

REGISTRATIONS
TX PE, #88357

AFFILIATIONS
American Water Works
Association (AWWA)

American Membrane
Technology Association
{AMTA)

American Society of Civil
Engineers (ASCE)

International
Desalination Assaciation
(IDA)

N5SF Membrane Applied
Science & Technology
(MAST)

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project

26



Proposed Team Qualifications & Experience

john Cutright, PE

TECHNICAL ADVISOR & WASTEWATER TREATMENT PROCESS DESIGN
John Cutright is a senior project manager and the Water Design Center process
group leader. John has 30 years of engineering and project managerment
experience with water and wastewater projects, including all aspects of operations,
profit and loss, budgeting and forecasting, project finance, contract administration,
risk managerent, and strategic alliances. From a technical standpoint, he has
ceen involved in a wide variety of water and wastewater treatment facilities,

water distribution and conveyance systems, drainage, and wastewater collection
systems. John has procured dient construction and operation permits for projects
in Texas, Mississippi, Arizona, Cafifornia, Virginia, and Maryland. John has managed
over 91 wastewater treatment plant improvement projects, over 20 of which have
converted conventional plants to advanced nutrient removal while maximizing reuse
of the plants’ assets.

® Design and Rehabilitation of New Broadway WWTP | Corpus Christi, TX
Senior process engineer responsible for managing design and providing
construction managernent services for $52-million replacement plant. Performed
oenefit analysis for cost effective plant location. Led public relations program
gaining neighborhcod and commercial acceptance of locating facilities on existing
WWTP's site in lieu of prior study's recommendation. Completed a risk based
candition assessment of the entire facility.

‘ Grace Creek WWTP Solids Improvement | Longview, TX

Technical advisor and process engineer responsible for serving as the process
technical reviewer for the upgrade and expansion of the plant’s solids thickening
facilities, anaerobic digestion facilities, and incorporation of a co-digestion facility.

l Terrell Kings Creek WWTP Improvements | Terrell, TX

Technical advisor and process engineer. The capital improverments included
medification and refurbishment of existing facilities, as well as construction of
new facilities to meet the targeted capacity and treatment criteria for baseline
improvements to the Kings Creek WWTP. The primary goal of this project was to
make process improvements to achieve full capacity of 4.5 million gallons per day
(MGD; at the existing facility. This included the ability to meet existing effluent
permit requirements for BOD, TSS, and ammonia removal,

@ TRA TMCRWS Plant Rehabilitation Improvements | Ferris, TX
Design team manager for this project where Garver designed improvernents to
adcress immediate plant rehabilitation and major maintenance needs at TRA's
Ten Mile Creek Regional Wastewater System.

EDUCATION
Master of Science in Civil
Engineering

Bachelor of Scence in
Civil Engineering

REGISTRATIONS
TXPE, # 92323

AFFILIATIONS
American Water Works
Association (AWWA)

Water Environment
rederation (WEF}

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project

27



Proposed Team Qualifications & Experience

Ashley Pifer, PhD, PE

WATER TECHNOLOGY TEAM (NITRIFICATION)

Dr. Ashley Pifer is a member of Garver's Water Technology Team with eight years
of experience. Ashley's responsibilities include process evaluation and design for
drinking water and wastewater treatment facilities, and applied research. Her
project experience includes hydraulic modeling, treatability studies, and technology
evaluations (e.g., alternative disinfection, tertiary filtration), and design of chemical

feed and storage and sclids handting facilities. She also assists drinking water utilities

with treatment plant and distribution system monitoring plans to improve system-
wide water quality and maintain regulatory compliance.

® Sherman Water Distribution System Nitrification Action Plan | Sherman,
X

Technicai specialist responsible for reviewing the City of Sherman's existing
Revised Total Coliform Rute (RTCR) Sample Siting Plan, developing of a Nitrification

Action Plan, and assisting with updates to the City's distribution system model for
use in their water quality management plans.

Celina Water & Wastewater System Modeling | Celina, TX
? Technical specialist responsible for reviewing the existing Revised Total Caliform
Rule (RTCR) Sample Siting Plan, and developing a Nitrification Action Plan to help
prevent and/or respond to nitrification events in their drinking water distributicn
system.

k Celina WWTP Improvements | Celina, TX

Water engineer responsible for development of a hydraulic model and preliminary
and detailed design for the expansion of the Celina WWTP. Improvements
included new influent pumps, activated sludge basins, secondary clarifiers,
chlorine contact basins, effluent flow measurement facilities, and solids pumping
stations.

‘ TRA CRWS 2015 Master Plan | Dallas, TX

Process engineer responsible for evaluating existing disinfection equipment, The
project included master planning and modeling of TRA's 162 MGD CRWS Plant.
Garver conducted an evaluation of converting the existing primary clarifiers into
dual clarifiers or circular clarifiers, condition assessments, an evaluation of on site
physical security, and space management on site,

® TRA CRWS Solids Management iImprovements Phase Ill | Dallas, TX
Pracess engineer for solids management improvements at Trinity River Authority's
(TRA) Central Regional Wastewater System (CRWS). Respensibilities included
hydraulic modeling, design of a gravity belt thickener facility including new and
relocated equipment, design of a cake storage facility, and coordination of cake
pump operation with new thermal hydrolysis reactors.

EDUCATION
PhD in Civil Engineering

Bachelor of Science in
Civil Engineering

REGISTRATIONS
TXPE, #120866

Nationwide NCEES,
#63431

AFFILIATIONS
American Chemical
Society (ACS)

American Water Works
Association {(AWWA)

Water Environment
Federation (WEF)

Water Environmental
Assaciation of Texas
(WEAT)

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project 23



Proposed Team Qualifications & Experience

Michael Watts, PhD, PE

WATER TECHNOLOGY TEAM (REUSE EXPERT)

Dr. Michael Watts is a senior process engineer, and the Disinfection and Oxidation
Technology Leader at Garver with 14 years of experience. This experience includes
water quality analysis, water reclamation, and publication of peer-reviewed water
research. Dr. Watts has developed and impiemented bench-and pilot-scale
treatment evaluations, and assisted utilities with compliance with water quality and
water reuse regulations.

® TRA CRWS 2015 Master Plan | Dallas, TX

Disinfection and reuse technologist responsibie for developing planning criteria EDUCATION
for future disinfection and reuse water treatment at the Central Regional PhD in Environmental
Wastewater System. Evaluated alternative disinfection technologies, UV and PAA, Engineering

to meet future discharge and reuse permit reguirements. ) )
Master of Science in

@ Fort Sill Wastewater Reuse for WWTP Operations | Fort Sill, OK Civil & Environmental
Evaluated disinfection operations at Ft. Sill WWTP in support of permit application Engineering
for water reuse. Bachelor of Science in
® TRA TMCRWS VSAT & Alternative Disinfection | Ferris, TX Civil Engineering
D.IS.IﬂfeCt.IOFI technoioglst.respongble for developing prannmg criteria for future REGISTRATIONS
disinfection at the Ten Mile Creek Regional Wastewater Facility. Evaluated

_ o ‘ _ , TX PE, #118398
alternative disinfection technologies, UV, Ozone and PAA, to meet future discharge

permit requirements. AFFILIATIONS

American Water Works

@ TRA CRWS UV Pilot | Dallas, TX Association (AWWA)

Environmental/process engineer for this project to perform a pilot test for the

conversion of the 162 MGD Central Regional Wastewater System (CRWS) facility's International Ozone
chlerination/dechlorination systems to a UV disinfection model. Garver planned Association (I0A)
and carried out a two-phase pilot test to calculate the effectiveness of available Uv
treatment technologies. Provided guality control and training for the pilot testing international Ultraviolet
olans. Association (IUA)

® Helena WWTP Design Improvements | Helena, AL Water Environment

Process engineer responsible for assisting in design of new chemical phosphorus Federation (WEF)

removal, tertiary filtration, and UV disinfection facilities to meet new nutrient Water Environmental
and pathogen discharge limits. This project consisted of improvements that wil Association of Texas
allow the Helena WWTP to reliably meet newly promulgated, stringent discharge (WEAT)
reguirements of 0.2 mg/L total phosphorus.

Water Reuse Association
® Decatur WWTP Disinfection improvements | Decatur, AL {(WRA)
Disinfection technologist responsible for designing laboratory-testing study to
guantitatively assess disinfection options for both bacterial and viral indicator
organisms. Performed Computational Fluid Dynamics (CFD) analysis of existing
chlorine contact basins to assess their hydraulic capacity and mixing performance.

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project

29



Proposed Team Qualifications & Experience

Evan Tromble, PhD, PE

WATER TECHNOLOGY TEAM (HYDRAULICS/MODELING)
Dr. Evan Tromble is a Water Technology Hydraulics Leader on our Water Team
with 13 years of experience. Evan specializes in hydraulic medeling and master

planning. His responsibilities invoive water supply, distribution system, and collection
system master planning, as well as hydraulic modeling of water distribution systems,

waler transmission lines, sewer collection systems, force mains, treatmernit plants,
and natural channels. Evan has hands-cn experience with software for a wide
range of applications, including distribution system modeling (Bentley WaterGEMS,
Innowyze Infowater), coilection system modeling (Bentley WaterGEMS, Innovyze
InfoSewer), hydraulic transient modeling (Bentley HAMMER, Innovyze InfoSurge),
computational fluid dynamics (Autodesk CFD Motion), groundwater medeling
(MODFLOW), open channel hydraulics modeling (HEC-RAS), distributed hydrologic
modeling (Vflo), and coastal hydrodynamics {ADCIRC).

® Colieyville Water & Wastewater Master Plan | Colleyville, TX

Hydraulic modeler responsible for utilizing the City's GIS information, collecting
data during the field survey, and creating and calibrating hydraulic models of
the City's wastewater coilection systems. These models were used to identify
deficienicies based on existing and future load conditions and to support
conceptual design of improvements.

Fort Stockion Pump Station | Fort Stockton, TX

Project engineer responsibie for the hydraulic modeling of system improvements
for a new booster pump station to convey water to the plant location, He also
served as the main paint of contact for the client.

® Celina Water & Wastewater System Modeling | Celina, TX
Lead hydraulic modeler responsible for development of updated water and
wastewater system models using Bentley WaterGEMS and SewerGEMS,

@ TRA CRWS 2015 Master Plan | Dallas, TX
Hydraulic modeler for this project that includes master planning and madeling
on TRA's 162 MGD Central Regicnal Wastewater System facility. This master plan
will include a significant modeling effort, as the Garver Team will conduct process
[...]
evaluations, habitat assessments, and functional value assessmenis, and preparing
spill prevention and stormwater plans.

@ Stewart Creek North Interceptor | Frisco, TX

Environmental scientist responsible for producing a detailed wetland delineation
for the project site of approximately 18,000 linear feet and developing a report
of the findings. The report documented several wetland and stream crossings
and was submitted to the US Army Corps of Engineers requesting a jurisdictional
determination. Garver coordinated with the USACE regarding the issuance of

a Nationwide Permit. Due to potential contamination in the area, Garver also
completed a Phase 1 Environmental Site Assessment (ESA) and served as the

It ESA and additional sampling at the USACE's request.

@ Celina WWTP Phase | Environmental Site Assessment | Celina, TX
Environmental scientist responsible for conducting an environmental database
review, which includes coordination of interviews with the property owner or site
manager and local officials, conducting site investigation and historical research
and compilation of a Phase | ESA report of findings and recommendations.

The purpose of the assessment is to confirm/determine impact of wastewater
conveyance processes in conjunction with the demolition of a decommissioned
WWTP.

@ SSAR WWTP Design | Siloam Springs, AR

Environmental scientist responsible for completing the Envircnmental Impact
Document and coordinating with the City of Siloam Springs and various state
and federal agencies, including the U.S. Army Corps of Engineers, State Historic
Preservation Office, and U.S. Fish and Wildlife Service.

@ Bentonville New Transmission Line | Bentonville, AR

Environmental scientist respensible for route selection, wetland delineation,
hazardcus waste screening, and overall environmental review. GPS mapping of
wetland and stream boundaries, habitat evaluations, and plant identifications
were also conducted. Section 494 Nationwide Permit authorization was
coordinated and obtained through the USACE.

@ Fort Sill LETRA Lagoons Expansion | Fort Sili, OK

Environmental specialist for this design-build project te expand the Fort Sill
LETRA Lagoons oy adding a third cell and converting the lagoon system into tctal
retention. Developed the Environmental Assessment for the project.

prime consultant coordinating with a subcensultant for the completion of a Phase

EDUCATION
Bachelor of Science
in Fisheries & Wildlife
Management

REGISTRATIONS
Nationwide PWS, #2745

MS MDOT Stormwater
Pollution Prevention
#12420

AFFILIATIONS
Society of Wetland
Scientists (SWS)

Webb County Ric Bravo Wastawater Treatiment Plant Rehabilitation Design Projact

35



Proposed Team Qualifications & Experience

Greg Swoboda, PE

CONSTRUCTION ADMINISTRATION

Greg Swoboda is a senior project manager with over 25 years of experience in the
planning, design, project and construction management of wastewater and water
treatment, pumping, collection, sterage, transmission and distribution facilities.

He works dlosely with client staff to make sure that the planning, design and
construction improvements meet the operational and maintenance as well as the
regulatory and financial requirements of the project. His experience includes work at
a number of facilities in Laredo, TX.

® Zacate Creek WWTP Improvements | Laredo, TX EDUCATION
Project manager for preliminary engineering, design and construction phase Bachelor of Science in
services for the improvements to the 14 MGD Zacate Creek WWTP. This project Civil Engineering
included medifications and rehabilitation to clarifiers, biofilter, grit chambers and
lift station. The project also included odor control improvements as well as the REGISTRATIONS
replacement of 1,000 feet of 42-inch collector line. Coordination for maintaining TXPE, #76706
plant operations including temporary bypass pumping during construction was
critical to the success of the project, AFFILIATIONS
American Water Works
® sAWS Dos Rios WRC Digester Mixing & System Enhancements, Phase If | Association (AWWA)

San Antonio, TX

Project manager for the rehabilitation/improvement work for three existing
anaerobic digesters and a sludge holding tank for Phase Il of the digester
rehabilitation at the 125 MGD Dos Rios WRC. The work includes replacing the
existing digester mixing system with a pumped nozzle mixing system. It also
inctudes upgrading the electrical components associated with the three digesters,
structuraily repairing the pre-stressed concrete digester/sludge holding tank's
dome liner and foundation and replacing the existing waste gas flare system.

The scheduling of the construction was critical to the project in order to maintain
operation of the existing digesters and waste gas flares.

Water Environment
Federation (WEF)

@ South Laredo WWTP | Laredo, TX

Project manager for the preliminary engineering, design and construction phase
services for the expansion to the South Laredo WWTP. The facility was nearing
treatment capacity and it was evaluated and determined to provide an interim
Capacity increase of 1.5 MGD from 6 to 7.5 MGD. The initial interim expansion of
1.5 MGD included additional clarification and blower/aeration improvements.

@ South Laredo WWTP | Laredo, TX
Project manager for the evaluation of the existing treatment system and the
conversion of the plant from an oxidation ditch system to a conventicnal activated
sludge process. The plant expansion included 12 MGD for the liquid phase and 30
MGD of solids handling facilities. The plant expansion included the re-purposing of
existing infrastructure to minimize project cost and therefore required integration
of the expanded plant with existing facilities. The project included expansicn of
all facilities including chemical feed systems. The project included submitting and
obtaining a TCEQ discharge permit for the increased plant capacity.

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project

40



Proposed Team Qualifications & Experience

Ernesto Flores, CFM

CIVIL/PROCESS DESIGN

Ernesto Flores is a senior designer and the Texas Production Team Manager within
the Texas Water Group, with 10 years of experience in the water and wastewater
industry in South Texas and the Rio Grande Valley. Ernesto’s responsibilities include
managing the CAD Team, coordination and scheduling of CAD assignments, designer
and drafting water/wastewater infrastructure. Ernesto's experience includes a variety
of civil engineering projects including transmission, distribution, and treatment

of municipal water systems; the collection and treatment of wastewater systems;
stormwater management; drainage; platting; surveying; and transportation. He is ,
proficient in AutoCAD Cvil3D. REGISTRATIONS

TX CEM, #No. 2564-14N

® LMWD WWTP Improvements | Port isabel, TX

Civil designer. The project includes study phase services and value engineering
review of a direct potable reuse (DPR) study to verify and assess previously
evaluated process train options, consider alternatives, further develop opinions

of probably cost, assess the overall feasibility of DPR as an option for augmenting
the LMWSC public water supply portfolio, and make further recommendations.
Garver is assisting with the revision of permitting of concentrate discharge from its
WTP2 location Lo its Port Isabel WWTP and investigating low pressure membrane
alternatives (NF specifically) to determine applicabitity in achieving DPR goals.

@ TRA CRWS WWTP 2015 Master Plan | Dallas, TX

Designer responsible tor aiding the project engineer in creating exhibits for
the Master Plan. Also, coordinated the CAD work for subcontractors that were
assigned exhibits for this project.

@ TRATMCRWS Plant Rehabilitation Improvements Construction

Administration | Ferris, TX

Designer responsible for layout and design updates to washdown station. The
major maintenance and rehabilitation project included improvements to almost
every process train at the plant.

@ WO #9 Celina Booster Pump Stations | Celina, TX

Civil designer. The project includes the replacement and installation of new
pumping and chemical feed improvements at two pump station locations for the
City.

@ Kilgore WWTP Improvements | Kilgore, TX
Civil designer for detailed design for improvement to Kilgore's Wastewater
Treatment Plant. Improvements include rehabilitation of a primary clarifier,
trickling filter, bic-oxidation tower and aeration piping.

Webb County Rio Bravo Wastewater Treatment Plant Rehabilitation Design Project

41



EAFERICNLE WIITH 1LEQ

EXPERIENCE WITH TCE




xperience

Garver provided design

phase services for solids
improvements at the Grace
Creek WWTP, including
upgrades to WAS and primary

sludge pumping, maceration

improvements, removal of two
existing gravity thickeners
from service and replacing
them with mechanical
thickeners, and a life-cycle
cost evaluation of mechanical
thickening technologies.

Garver has extensive experience in technical and plan reviews as well as permitting.

TECHNICAL & PLAN REVIEW TEAM EXPERIENCE
Garver has an excellent track record with receiving
TCEQ approval of construction plans and specifications.
We achieve swift plan approval by engaging TCEQ staff
early in the project life-cycle, and we identify and pursue
variance requests where “outside the box" thinking will
benefit you.

A recent exampie of this process was for the City
of Sulphur Springs’ WWTP improvements project.
Early in the project, Garver submitted a 30% plan
set and Preliminary Design Report (PDR) to TCEQ
for review. TCEQ reviewed these plan sets with

no comments while detalled design progressed.
During detailed design, we identified and submitted
a variance request to TCEQ for the use of anoxic
selector zones within the aeration basins. The
selector zones would save the Owner significant
electrical costs, and prepare the facility for future
biological nutrient removal. Due to the variance
request, TCEQ selected the project for a full review
of plans, calcuiations, and specifications. We were
able to refer TCEQ to the previously submitted PDR
for documentation of the biological calculations to
support the variance request. The variance request,
along with the construction plans and specifications,
were quickly approved by TCEQ for construction
without delay.

In recent years, the City of Athens has faced
challenges due to formation of regulated disinfection
byproducts (DBPs) in the Athens Water Treatment
Plant (WTP). Garver evaluated the coagulation/
sedimentation at the Athens WTP through jar testing,

and developed recommendaticns for coagulant
selection and upgraded in-plant monitoring to
cptimize the coagulant dose for DBP precursor
removal. Garver alsc identified specific changes

to the WTP's disinfection process that would
minimize DBP formaticn while maintaining adeguate
disinfection. As part of this angoing project, Garver
conducted CT studies for the recommended
disinfection improvements, updated the City's water
quality monitering pian, water treatment plant and
distribution system operations manual, and cross
connection control plan.

PERMITTING

Garver has worked on more than 36 projects that
required permitting application and cocrdination with
the Texas Commission on Environmental Quality (TCEQ).
Below are just a few recent exampies of projects on
which Garver assisted with TCEQ permitting application
and requirements:

Garver provided a process model and review of

the Bay City Wastewater Treatment Plant (WWTP).
The geal was to determine actual process capacity
of the existing facility and if any capacity related
upgrades were necessary. This includes the abllity to
meet future effluent permit requirements for BOD,
TSS, and ammonia removal, Garver collected and
analyzed historical data, conducted load projections/
sampling and evaluations, prepared and ran a GPS-X
model for the facility and conducted a TCEQ sizing
check. The evaluation demonstrated that the WWTP
has adequate capacity through 2075 which defers
significant capital investments.

Webb County Rio Bravo Wastewater Treatmeant Plant Rehabilitation Design Project



The City of Sherman owns and operates multiple
groundwater wells and a surface water treatment
plant. The City's distribution system is subdivided
into a chlorinated system for the groundwater and

a chloraminated system for the surface water. In
order to comply with recent TCEQ requirements, the
City contracted with Garver to develop a Nitrification
Action Plan and update the City's existing Revised
Total Coliform Rule (RTCR) sample siting plan.

Garver prepared and submitted the application

for a discharge permit renewal on behalf of the

City of Sulphur Springs for the City's WWTP,
Following receipt of the draft permit, Garver
coordinated revisions to the draft which included the
remova!l of proposed Whole Effluent Toxicity (WET)
biomenitoring requirements, TCEQ accepted the
propacsed revisicns and removed the biomonitoring
requirement from the finat permit. The final permit
was received in September 2016, and Garver is
currently assisting the City with an evaluaticn of their
Technically Based Local Limits, pursuant to the final
permit requirements,

The TSMP defines groundwater and surface

water sample sites for TCEQ Total Coliform Ruie,
Kingsland Water Supply Corporation {KWSC)
operates a Public Water Systemn, which is composed
of a groundwater pressure plane and two surface
water pressure planes. The groundwater and
surface water pressure planes are operated
separately;, however, the groundwater system has
an emergency intercennect to the surface water
system. The intent of this trigger source monitoring
plan is to differentiate between Total Coliform Rule
(TCR) sampling sites that are supplied with surface
water and those supplied only with groundwater,
allowing KWSC to sample targeted areas of the PWS,
thereby saving money and time in the event of a
total coliform positive sample.

Garver conducted design of the constructed water
line using survey information in order to prepare
construction plans and specifications for the City of
Caddo Mills for submittal to the Texas Commission
of Environmental Quality (TCEQ), Texas Department
of Transpertation (TxDQT), and appropriate railroad
for permitting purposes. Construction plans
included plan and profile sheets, construction details
and estimated quantities. Garver also provided
constructicn administration for the project, and
coordinated shutdown of the existing line with
startup of the new line and associated services,

Experience with TCEQ

LOCAL TECHNICAL & PLAN REVIEW TEAM

EXPERIENCE

Our Team includes Sonia Zamarripa, EIT, who has
worked on multiple projects in Webb County that
invoived TCEQ technical and plan review. These include
the Liquid Ammonia and Sulfate (LAS) Improvement
Project, High Service Pumps project, the Colorado Acres
RO Phase | project, and the UV Systern project. These
projects are described in detail below:

LAS Improvement Project (Webh County).
This project involved a switch from anhydrous
ammaonia to liquid ammonia suifate at the Rio
Bravo Surface Water Treatment Plant. Webb
County was experiencing issues such as leaks
with the old system and the proposed solution
to upgrade the chemical feed system with a
different chemical was utilized. Sonia provided
review for the engineering plans and created an
engineering report to be submitted with the plan
review submittal form. The engineering report
included sizing calculations for feed pumps and
storage tanks to provide safety and capacity
compliance with TCEQ regulations.

High Service Pumps (Webb County).
Engineering plans were submitted to the TCEQ
plan review team to replace seme of the high
service pumps with larger capacity pumps at
the Rio Bravo Surface Water Treatment Plant. A
description for current and projected demand
based on future population growth was included
Lo comply with TCEQ requirements for pump
capacity per connection. Senia coordinated